
SPARE PARTS LIST
PAGE 1

MODEL NO. LC1230

ITEM PART NO. DESCRIPTION QTY NOTE
001 151641-6 Motorház, komplett LC1230   1
002 851537-8 Adattábla LC1230   1
003 266028-0 Önmetszo csavar M5x40   4
004 253749-3 Lapos Alátét 2106/LC1230   1
005 210042-8 #Golyóscsapágy 629LLB   1
006 681633-6 Szigetelo alátét 5903R/2414NB/   1
007 636168-2 Állórész 220V LC1230   1
008 266059-9 Önmetszo csavar M5x75   2
009 415475-4 Légterelo lap LC1230   1
010 516573-8 Forgórész 220V LC1230*   1

INC. 5,6
011 267714-6 Alátét 15 2414B/2414NB/LC123   1
012 211206-7 Golyóscsapágy 6202LLB 211206-7   1
013 317147-6 Fogaskerékház, balos LS1230   1
014 226122-0 Fogaskerék, komplett 16-44 LC1   1
015 211064-1 Golyóscsapágy 6000 211064-1   1
016 231418-6 Nyomórugó 9 9803/LC1230   1
017 322678-2 Tengelyrögzíto LC1230   1
018 961014-3 Zárógyuru E-8 961014-3   1
019 191953-5 Szénkefe CB-203 191953-5*   1
020 643700-5 Szénkefetartó-sapka 7-18 64370   2
021 266032-9 Önmetszo csavar M5x30   1
022 265995-6 Önmetszo csavar M4x18*   4
023 182628-7 Kapcsolóház (jobbos + balos) 2   1

INC. 33
024 411478-6 Kapcsológomb 411478-6*   1
025 266033-7 Önmetszo csavar M5x50   2
026 281207-9 Akasztó 2414B/2414NB/LC1230   1
027 256012-3 Csapszeg 6 2414B/2414NB/LC1230   1
028 282016-9 CHAIN  new   1
029 231397-8 Nyomórugó 4 2414B/2414NB/LC1   1
030 651922-3 Kapcsoló TG71B 651922-3*   1
031 415366-9 Kapcsoló-retesz 2414B/NB/LC123   1
032 152463-7 Kapcsolókar, komplett 2414B/NB   1
033 182628-7 Kapcsolóház (jobbos + balos) 2   1

INC. 23
034 265995-6 Önmetszo csavar M4x18*   2
035 687052-4 Kábel-feszültségmentesíto 6870   1
036 682540-6 Kábelvédo 9,3-90 682540-6*   1
037 665865-3 Power supply cord  1.0-2-2.5   1
038 211064-1 Golyóscsapágy 6000 211064-1   1
039 226427-8 Fogaskerék 38 LC1230*   1
040 211061-7 Golyóscsapágy 6000LLB 211061-7   1
041 317226-0 Fogaskerékház, jobbos LC1230*   1
042 266034-5 Önmetszo csavar M4x16*   2
043 416869-6 Védolemez LC1230   1
044 231226-5 Nyomórugó 11 LC1230   1
045 415474-6 Furészlap-beállító hüvely LC12   1
046 266030-3 Csavar M6 LC1230   1
047 257139-2 Gyuru 20 LC1230   1
048 211329-1 Golyóscsapágy 6204DDW 211329-1   1
049 254229-2 Ék 5   1
050 323828-2 Tengely LC1230*   1
051 224308-0 Belso illesztoperem 70 LC1230   1
052 224379-7 #Külso illesztoperem 70 LC1230   1
053 265414-2 Hatlapú peremes csavar M10x20   1
054 183089-4 Furészlap-ház LC1230   1

INC. 56



SPARE PARTS LIST
PAGE 2

MODEL NO. LC1230

ITEM PART NO. DESCRIPTION QTY NOTE
055 256405-4 Csapszeg 6-7 4302C/LC1230   2
056 819064-1 MAKITA címke   1
057 344737-2 Középso burkolat LC1230   1
058 266035-3 Önmetszo csavar M5x12 266035-3   2
059 911383-2 Trapézfeju csavar M6x60 911383   4
060 265414-2 Hatlapú peremes csavar M10x20   1
061 265121-7 +FLAT HEAD SCREW M6   1
062 266034-5 Önmetszo csavar M4x16*   2
063 344735-6 Középso megvezeto lap LC1230   1
064 344734-8 Középso Alátét LC1230   1
065 344736-4 Középso lap LC1230   1
066 922107-1 Imbuszcsavar M4x8 922107-1   2
067 231643-9 Visszahúzó (torziós) rugó 38 L   1
068 317152-3 Mozgatható védoburkolat LC1230   1
069 256098-7 Csapszeg 5 LC1230   1
070 323882-6 Vállas tengely 12 LC1230   1
071 253843-1 Lapos alátét 12 LC1230   1
072 911103-4 Trapézfeju csavar M4x6 911103-   1
073 816128-2 Nyíl jelzotábla szögskálához   1
074 310086-9 Satupofák LC1230   1
075 256453-3 Csapszeg 12 LC1230   1
076 233103-7 Nyomórugó 45 LC1230   1
077 165066-8 Rugótartó 2414B/2414NB/LC12   1
078 265412-6 Hatlapú csavar M8x20 LS1013/L   1
079 266034-5 Önmetszo csavar M4x16*   1
080 232075-3 Laprugó LS1013/LC1230   1
081 265413-4 Hatlapú Csavar M16 LC1230   1
082 253771-0 Lapos Alátét 16 253771-0   1
083 252044-8 Hatlapú anya M16-24 252044-8   1
084 344740-3 Forgácsgyujto doboz LC1230   1
085 421671-4 Gumi alátétlemez LC1230   1
086 421670-6 Hangtompító LC1230   1
087 257222-5 Gyuru 8 LC1230   1
088 253731-2 Lapos Alátét 8 253731-2   2
089 268040-6 Csapszeg 16 LC1230   1
090 344118-0 Satupofák LC1230   1
091 344738-0 Forgólemez LC1230   1
092 267236-6 FLAT WASHER  8   2
093 265089-7 + PAN HEAD SCREW M6   new   2
094 912212-2 Süllyesztett feju csavar M5x12   3
095 344119-8 Megvezeto lap LC1230   1
096 344739-8 Alátétlemez LC1230   1
097 266026-4 Önmetszo csavar M4x12*   3
098 286212-1 Sapka 20 LS1013/LC1230*   5
099 151624-6 Alaplemez, komplett LC1230   1
100 286236-7 Sapka 16 LC1230   1
101 961014-3 Zárógyuru E-8 961014-3   2
102 323883-4 Emelorúd LC1230   1
103 253024-7 Lapos Alátét 10 LS1013/2708/27   1
104 252161-4 Hatlapú anya M10-17 LC1230   1
105 151622-0 Emelokar-tartó, komplett LC123   1
106 941152-7 Lapos Alátét 6 941152-7   1
107 265381-1 Hatlapú csavar M6x16 LC1230   1
108 951063-8 Hasított Csapszeg 3-16 951063-   1
109 322679-0 SatucsavarTengely LC1230   1
110 322209-7 Gyors muködésu feszíto emelo 2   1
111 911451-1 Trapézfeju csavar M8x30 911451   2
112 311949-2 Csavarvezeték 2414B/K/NB/L   1



SPARE PARTS LIST
PAGE 3

MODEL NO. LC1230

ITEM PART NO. DESCRIPTION QTY NOTE
113 271072-4 Forgattyú satuhoz LC1230   1
114 951166-8 Hasított Csapszeg 5-24 951166-   1
115 257157-0 Gyuru 8 LS0810/LC1230   1
A01 782210-8 SOCKET WRENCH   17   1
A02 192219-6 SAFETY GOGGLE   1
A03 A-86723 T.C.T.SAW BLADE 305x60Tx25.4   1
A04 411478-6 Kapcsológomb 411478-6*   2
E01 645200-1 Zajszuro kondenzátor 645200-1*   1
E05 151642-4 Zárkioldó rúdja 12 LC1230   1
E06 233197-2 Zárkioldó nyomórugója 7 LC1230   1
E07 257078-6 Gyuru 6 257078-6   1
E08 265381-1 Hatlapú csavar M6x16 LC1230   1
E09 267133-6 Lapos Alátét 6 267133-6   1
E10 323885-0 Csapszeg12 LC1230   1
E11 344742-9 Zárkioldó lapja LC1230   1
E12 344743-7 Zárkioldó karja LC1230   1
E13 344744-5 Fékezo lemez LC1230   1
E14 911118-1 Trapézfeju csavar M4x12 911118   2
E15 922331-6 Imbuszcsavar M6x20 922331-6   2
E16 961014-3 Zárógyuru E-8 961014-3   1
E17 322049-3 Akasztóhorog 2414/2414NB/LC12   1



SERVICE DRAWING
PAGE 1

MODEL NO. LC1230



SERVICE DRAWING
PAGE 2

MODEL NO. LC1230


